



1 28 January 2016
2 EMA/CHMP/BPWP/319619/2005 Rev. 2
3 Committee for medicinal product for Human Use (CHMP)

4 Guideline on the core SmPC for human Anti-D 5 immunoglobulin for intravenous use

6 Draft

Draft agreed by Blood Product Working Party	November 2015
Adopted by CHMP for release for consultation	28 January 2016
Start of public consultation	11 February 2016
End of consultation (deadline for comments)	30 April 2016

7
8 This guideline replaces 'Guideline on the Core SPC for Human Anti-D Immunoglobulin for Intravenous
9 Use – Revision 1' (CHMP/BPWP/319619/2005) dated 20 September 2007.

10 Comments should be provided using this [template](#). The completed comments form should be sent to
BPWPsecretariat@ema.europa.eu.

Keywords	<i>Anti-D immunoglobulin, pregnancy, incompatible transfusion, Rh(D) negative, SPC</i>
-----------------	---



13 **Executive summary**

14 This guideline describes the information to be included in the Summary of Product Characteristics
15 (SmPC) for a human anti-D immunoglobulin for intravenous use.

16 With respect to the previous version, this Core SmPC has been adapted to the current QRD template.

17 The method of administration has been clarified for intravenous products that also have dosage
18 recommendation for intramuscular use, in particular for obese patients.

19 New special warnings have been added regarding the risk of thromboembolism, the need of monitoring
20 patients receiving high doses of anti-D immunoglobulin for the risk of haemolytic reactions and the
21 choice of the intravenous route in obese patients in case of intravenous products that also have dosage
22 recommendation for intramuscular use. With respect to the i.m.anti D Ig, this Core SmPC is specific for
23 anti D Ig intended for intravascular use and for intravenous products that also have dosage
24 recommendation for intramuscular use.

25 Timeline history of guideline: The original guideline (CPMP/BPWG/574/99) came into operation in June
26 2000. Revision 1 (CHMP/BPWP/319619/2005) came into operation in april 2008. Revision 2 updates
27 the guideline to be consistent where applicable with the updated guideline for human normal
28 immunoglobulin for intravenous administration (EMA/CHMP/BPWP/94033/2007 current version) and
29 with current QRD template (Version 9.1, 06/2015)

30 **1. Introduction (background)**

31 The purpose of this core SmPC is to provide applicants and regulators with harmonised guidance on
32 the information to be included in the Summary of Product Characteristics (SmPC) for a human anti-D
33 immunoglobulin for intravenous use, which is indicated for use in prevention of Rh(D) immunisation in
34 antenatal and postnatal prophylaxis, and treatment of Rh(D) negative persons after incompatible
35 transfusions containing Rh(D) positive red blood cells.

36 This core SmPC should be read in conjunction with the QRD product template with explanatory notes
37 ('QRD annotated template')¹ and the convention to be followed for QRD templates² which provide
38 general guidance on format and text for SmPC, labelling and package leaflet, and with the Guideline on
39 summary of product characteristics³ which provides general principles of presenting information on
40 medicinal products. It is very useful to provide information for healthcare professionals on posology
41 and method of administration at the end of the package leaflet since the SmPC is not always readily
42 available. See the QRD annotated template for further guidance on how to present such information.

43 **2. Scope**

44 This core SmPC covers human anti-D immunoglobulin for intravenous administration defined by the
45 European Pharmacopoeia monograph 1527.

46 Where a product is suitable for intravenous use but also has recommendations for intramuscular use in
47 its SmPC, the Guideline on the Core SmPC For Human Anti-D Immunoglobulin For Intramuscular Use
48 (CPMP/BPWG/574/99 Rev 1) should be taken into account.

¹ http://www.ema.europa.eu/docs/en_GB/document_library/Template_or_form/2009/10/WC500004368.pdf

² http://www.ema.europa.eu/docs/en_GB/document_library/Regulatory_and_procedural_guideline/2009/10/WC500005091.pdf

³ http://ec.europa.eu/health/files/eudralex/vol-2/c/smpc_guideline_rev2_en.pdf

49 **3. Legal basis and relevant guidelines**

50 This guideline has to be read in conjunction with Article 11 of Directive 2001/83 as amended, and the
51 introduction and general principles (4) and part I of the Annex I to Directive 2001/83 as amended.

52 Relevant guidelines to refer to are:

53 - Core SmPC for human normal immunoglobulin for intravenous administration (IVIg)
54 (CHMP/BPWP/94038/2007 Rev. 4)

55 - CMDh annotated QRD template for MRP/DCP (Version 9.1, 06/2015)

56 In addition, for the content of sections 4.4 and 4.8 concerning transmissible agents, refer to the
57 current version of the Guideline on the warning on transmissible agents in SmPCs and package leaflets
58 for plasma-derived medicinal products (EMA/CHMP/BWP/360642/2010 rev. 1)⁴.

59

⁴ http://www.ema.europa.eu/docs/en_GB/document_library/Scientific_guideline/2011/12/WC500119001.pdf

60
61
62
63
64
65
66
67
68
69
70
71
72
73
74
75
76
77
78
79
80
81
82
83
84
85
86
87
88
89
90
91
92
93
94
95
96
97
98
99
100

1. NAME OF THE MEDICINAL PRODUCT

{(Invented) name strength pharmaceutical form}

2. QUALITATIVE AND QUANTITATIVE COMPOSITION

[Product specific information on quantitative composition. Include: human protein content and minimum content of IgG (e.g. human protein x g/l of which at least y% is IgG), content of specific immunoglobulin IU/ml and per container, maximum IgA content, for example:]*

Human protein content {x} g/l of which at least {y} % is IgG.

Each {container} contains {x*} IU *[as per labelled content]* human Anti-D immunoglobulin.

One ml contains {y} IU human Anti-D immunoglobulin <after reconstitution>.

*100 micrograms of human anti-D immunoglobulin correspond to 500 international units (IU).

The potency is determined using the European Pharmacopoeia assay. The equivalence in International Units of the International Reference Preparation is stated by the World Health Organization.

Distribution of the IgG subclasses (approx. values):

IgG1 {XX.X}%

IgG2 {XX.X}%

IgG3 {XX.X}%

IgG4 {XX.X}%

The maximum IgA content is {x} micrograms/ml.

Produced from the plasma of human donors.

[Product specific information on excipients]

3. PHARMACEUTICAL FORM

[Product specific]

4. CLINICAL PARTICULARS

4.1 Therapeutic indications

Prevention of Rh(D) immunisation in Rh(D) negative childbearing age women

- Antenatal prophylaxis
 - ▷ Planned antenatal prophylaxis
 - ▷ Antenatal prophylaxis following complications of pregnancy including:
Abortion/threatened abortion, ectopic pregnancy or hydatidiform mole, intrauterine fetal death (IUFD), transplacental haemorrhage (TPH) resulting from ante-partum haemorrhage (APH), amniocentesis, chorionic biopsy, obstetric manipulative procedures e.g. external version, invasive interventions, cordocentesis, blunt abdominal trauma or fetal therapeutic intervention
- Postnatal prophylaxis
 - ▷ Delivery of a Rh(D) positive (D, D^{weak}, D^{partial}) baby

Treatment of Rh(D) negative childbearing age women after incompatible transfusions of Rh(D) positive blood or other products containing red blood cells e.g. platelet concentrate.

<Consideration should also be given to other official guidance on the appropriate use of human anti-D immunoglobulin for intravenous use.>

101 [Other product specific indications]

102 **4.2 Posology and method of administration**

103 Posology

104 [Product specific. Posology recommendations differ in the EU Member States. The dose ranges given in
105 section 4.2 below reflect the range of dosage used in clinical practice within the EU. If the doses
106 administered in the clinical trials are within these ranges, then these ranges are to be adopted for the
107 product specific SPC. If a product is only for authorisation in countries with the same posology
108 recommendations, then the country-specific posology recommendations may be included in the product
109 specific SPC instead of these ranges. The doses used in the clinical trials are to be mentioned in section
110 5.1.]

111 The dose of anti-D immunoglobulin should be determined according to the level of exposure to Rh(D)
112 positive red blood cells and based on the knowledge that 0.5 ml of packed Rh(D) positive red blood cells
113 or 1 ml of Rh (D) positive blood is neutralised by approximately 10 micrograms (50 IU) of anti-D
114 immunoglobulin.

115 The following doses are recommended based on the clinical studies performed with {(Invented) name }.

116 <Consideration should also be given to dose and dose schedules for human anti-D immunoglobulin for
117 intravenous use recommended in other official or Member States guidance.>

118 Prevention of Rh(D) immunisation in Rh(D) negative women

119 ▷ *Antenatal prophylaxis.* According to general recommendations, currently administered doses
120 range from 50 – 330 micrograms or 250 - 1650 IU. *Planned antenatal prophylaxis:*

121 A single dose at 28 - 30 weeks of gestation or two doses at 28 and 34 weeks.

122 ▷ *Antenatal prophylaxis following complications of pregnancy:*

123 A single dose should be administered as soon as possible and within 72 hours and if
124 necessary repeated at 6 – 12 week intervals throughout the pregnancy.

125 • *Postnatal prophylaxis.* According to general recommendations, currently administered doses
126 range from 100 – 300 micrograms or 500 – 1500 IU. For specific study details see Section 5.1. If
127 the lower dose (100 micrograms or 500 IU) is administered then testing of the amount of fetal
128 maternal haemorrhage should be performed.

129 For postnatal use, the product should be administered to the mother as soon as possible within 72
130 hours of delivery of an Rh positive (D, D^{weak}, D^{partial}) infant. If more than 72 hours have elapsed, the
131 product should not be withheld but administered as soon as possible.

132 The postnatal dose must still be given even when antenatal prophylaxis has been administered and
133 even if residual activity from antenatal prophylaxis can be demonstrated in maternal serum.

134 If a large fetomaternal haemorrhage (> 4 ml (0.7%-0.8% of women)) is suspected, e.g. in the event of
135 fetal/neonatal anaemia or intrauterine fetal death, its extent should be determined by a suitable method e.g.
136 Kleihauer-Betke acid elution test to detect fetal HbF or flow cytometry which specifically identifies Rh D
137 positive cells. Additional doses of anti-D immunoglobulin should be administered accordingly (10
138 micrograms or 50 IU) per 0.5 ml fetal red blood cells).

139 Incompatible transfusions of red blood cells (RBCs)

140 The recommended dose is 20 micrograms (100 IU) anti-D immunoglobulin per 2ml of transfused Rh (D)
141 positive blood or per 1 ml of RBC concentrate. It is recommended the consultation with a specialist in
142 transfusion medicine in order to evaluate the feasibility of a red cell exchange procedure to reduce the load
143 of D positive red cells in circulation and to define dose of anti-D immunoglobulin required to suppress
144 immunisation. Follow-up tests for D positive red cells should be undertaken every 48 hours and further
145 anti-D given until there are no detectable D positive red cells in circulation. In any case, due to possible
146 risk of haemolysis it is suggested to not exceed a maximum dose of 3000 micrograms (15000 IU).

147 *Paediatric population*

148

149 *[Product Specific]*

150

151 Method of administration

152 ***For intravenous use administered by slow injection.***

153 *[Product specific for intravenous products that also have dosage recommendation for intramuscular use:]*

154 <Intravenous use is recommended as it will achieve adequate plasma levels immediately.

155

156 In case of *intramuscular use*, if a large volume (>2 ml for children or >5 ml for adults) is required, it is

157 recommended to administer this in divided doses at different sites.

158 If intramuscular administration is contraindicated (bleeding disorders) {X} should be administered

intravenously.

159

160 Overweight patients

161 In case of overweight/obese patients the use of an intravenous anti-D product should be considered (see

162 section 4.4).

163 **4.3 Contraindications**

164 <Hypersensitivity to the active substance(s) or to any of the excipients listed in section 6.1 <or {name of

165 the residue(s)}>.

166 Hypersensitivity to human immunoglobulins. <, especially in patients with antibodies against IgA.> .

167 <It must also not be administered intramuscularly in case of severe thrombocytopenia and in other

168 disorders of haemostasis.>

169 Patients Rh (D) positive

170 Patients already immunized against the antigen D.

171 **4.4 Special warnings and precautions for use**

172 In the case of postnatal use, the product is intended for maternal administration. It should not be given to

173 the new-born infant.

174 True hypersensitivity reactions are rare but allergic type responses to anti-D immunoglobulin may occur.

175 *[Product specific]*

176 <{(Invented) name } contains a small quantity of IgA. Although anti-D immunoglobulin has been used

177 successfully to treat selected IgA deficient individuals, individuals who are deficient in IgA have the

178 potential for developing IgA antibodies and may have anaphylactic reactions after administration of

179 plasma derived medicinal products containing IgA. The physician must therefore weigh the benefit of

180 treatment with {(invented) name } against the potential risks of hypersensitivity reactions.>

181 Rarely, human anti-D immunoglobulin can induce a fall in blood pressure with anaphylactic reaction, even

182 in patients who have tolerated previous treatment with human immunoglobulin.

183 Suspicion of allergic or anaphylactic type reactions requires immediate discontinuation of the injection. In

184 case of shock, standard medical treatment for shock should be implemented.

185 Patients in receipt of incompatible transfusion, who receive very large doses of anti-D immunoglobulin,

186 should be monitored clinically and by biological parameters, because of the risk of haemolytic reaction.

187 Thromboembolism

188 Arterial and venous thromboembolic events including myocardial infarction, stroke, deep venous

189 thrombosis and pulmonary embolism have been associated with the use of immunoglobulins. Patients

190 should be sufficiently hydrated before use of immunoglobulins. Caution should be exercised in patients

191 with preexisting risk factors for thrombotic events (such as advanced age, hypertension, diabetes mellitus

192 and a history of vascular disease or thrombotic episodes, patients with acquired or inherited thrombophilic
193 disorders, patients with prolonged periods of immobilization, severely hypovolemic patients, patients with
194 diseases which increase blood viscosity), especially when higher doses of {(invented) name of product}
195 are prescribed. In patients at risk for thromboembolic adverse reactions, IVIg products should be
196 administered at the minimum rate of infusion and dose practicable.
197 Patients should be informed about first symptoms of thromboembolic events including shortness of breath,
198 pain and swelling of a limb, focal neurological deficits and chest pain and should be advised to contact
199 their physician immediately upon onset of symptoms.

200

201 Overweight/obese patients

202 *[Product specific for intravenous products that also have dosage recommendation for intramuscular use:]*

203 In overweight/obese patients, due to the possible lack of efficacy in case of intramuscular administration,
204 an intravenous anti-D product is recommended

205 *[The text to be inserted here for transmissible agents should be in accordance with the current version of*
206 *the guideline on the Warning on Transmissible Agents in SPCs and Package Leaflets for plasma-derived*
207 *medicinal products (CPMP/BPWG/BWP/561/03).]*

208 *[Product specific: This core SPC does not cover use in the treatment of Immune Thrombocytopenic*
209 *Purpura (ITP) in Rh(D)+ patients. However, it should be noted that a detailed warning on the possibility*
210 *of intravascular haemolysis (IVH) and its potential complications including renal failure, disseminated*
211 *intravascular coagulation (DIC) and death must be included in the SPC of any human anti-D*
212 *immunoglobulin product indicated for use in ITP. Cautionary, preventive measures and monitoring should*
213 *be expanded on. IVH, DIC and death should then also be listed in 4.8. and frequencies added (including*
214 *available data from the literature).]*

215 **4.5 Interactions with other medicinal products and other forms of interactions**

216 Live attenuated virus vaccines

217 Active immunisation with live virus vaccines (e.g. measles, mumps or rubella) should be postponed for 3
218 months after the last administration of anti-D immunoglobulin, as the efficacy of the live virus vaccine
219 may be impaired.

220 If anti-D immunoglobulin needs to be administered within 2-4 weeks of a live virus vaccination, then the
221 efficacy of such a vaccination may be impaired.

222 Interference with serological

223 After injection of immunoglobulin the transitory rise of the various passively transferred antibodies in the
224 patient's blood may result in misleading positive results in serological testing.

225 Passive transmission of antibodies to erythrocyte antigens, e.g. A, B, D may interfere with some
226 serological tests for red cell antibodies, for example the antiglobulin test (Coombs' test) particularly in
227 Rh(D) positive neonates whose mothers have received antenatal prophylaxis.

228 **4.6 Fertility, pregnancy and lactation**

229 Pregnancy

230 This medicinal product is intended for use in pregnancy.

231 <Breast-feeding>

232 This medicinal product can be used during breastfeeding.

233 <Immunoglobulins are excreted in human milk. No study drug-related adverse events were reported in
234 children delivered of <___> women who received postpartum administration of {Invented name}>,<

235 <Fertility>

236 <No> animal fertility studies have been conducted <with {Invented name}>. Clinical experience with
237 human anti-D immunoglobulin suggests that no harmful effects on fertility are to be expected.

238 **4.7 Effects on ability to drive and use machines**

239 {(Invented) name} has no influence on the ability to drive and use machines.

240 **4.8 Undesirable effects**

241 Summary of the safety profile

242 Adverse reactions such as chills, headache, dizziness, fever, vomiting, allergic reactions, nausea,
243 arthralgia, low blood pressure and moderate low back pain may occur occasionally.

244 Rarely human immunoglobulins may cause a sudden fall in blood pressure and, in isolated cases,
245 anaphylactic shock, even when the patient has shown no hypersensitivity to previous administration.

246 Local reactions at infusion sites: swelling, soreness, redness, induration, local heat, itching, bruising and
247 rash.

248 The following adverse reactions have been reported <from {x} patients in clinical studies> <and from
249 post-marketing experience>:

250 The table presented below is according to the MedDRA system organ classification (SOC and Preferred
251 Term Level).

252 Frequencies have been evaluated according to the following convention: Very common ($\geq 1/10$); common
253 ($\geq 1/100$ to $< 1/10$); uncommon ($\geq 1/1,000$ to $< 1/100$); rare ($\geq 1/10,000$ to $< 1/1,000$); very rare ($< 1/10,000$),
254 not known (cannot be estimated from the available data).

255 <Within each frequency grouping, adverse reactions are presented in order of decreasing seriousness.>

256

MedDRA System Organ Class	Adverse reaction	Frequency
Immune system disorders	Hypersensitivity, anaphylactic shock	
Nervous system disorders	Headache	
Cardiac disorders	Tachycardia	
Vascular disorders	Hypotension	
Gastrointestinal disorders	Nausea, vomiting	
Skin and subcutaneous tissue disorders	Skin reaction, erythema, itching, pruritus	
Musculoskeletal and connective tissue disorders	Arthralgia	
General disorders and administration site conditions	Fever, malaise, chill	

257

258 Description of selected adverse reactions

259 There have been spontaneous reports of severe intravascular haemolysis when human Anti-D
260 immunoglobulin has been administered intravenously to Rh(D) positive immune thrombocytopenic
261 purpura (ITP) patients. Haemolysis resulting in death has been reported. The exact frequency of this
262 adverse event is not known.

263 For safety information with respect to transmissible agents, see section 4.4.

264 Reporting of suspected adverse reactions

265 Reporting suspected adverse reactions after authorisation of the medicinal product is important. It allows
266 continued monitoring of the benefit/risk balance of the medicinal product. Healthcare professionals are
267 asked to report any suspected adverse reactions via the national reporting system listed in [Appendix V](#).

268 **4.9 Overdose**

269 Consequences of an overdose are not known.

270 **5. PHARMACOLOGICAL PROPERTIES**

271 **5.1 Pharmacodynamic properties**

272 Pharmacotherapeutic group immune sera and immunoglobulins, immunoglobulins, specific
273 immunoglobulins: anti-D (Rh) immunoglobulin ATC code: J06BB01.

274 Anti-D immunoglobulin contains specific antibodies (IgG) against the D (Rh) antigen of human
275 erythrocytes.

276 *[Product specific]* It can also contain antibodies to other Rh antigens e.g. anti-Rh C antibodies.

277 During pregnancy, and especially at the time of childbirth, fetal red blood cells may enter the maternal
278 circulation. When the woman is Rh(D)-negative and the fetus Rh(D)-positive, the woman may become
279 immunised to the Rh(D) antigen and produce anti-Rh(D) antibodies which cross the placenta and may
280 cause haemolytic disease of the newborn. Passive immunisation with anti-D immunoglobulin prevents
281 Rh(D) immunisation in more than 99% of cases provided that a sufficient dose of anti-D immunoglobulin
282 is administered soon enough after exposure to Rh(D)-positive fetal red blood cells.

283 The mechanism by which anti-D immunoglobulin suppresses immunisation to Rh(D)-positive red cells is
284 not known. Suppression may be related to the clearance of the red cells from the circulation before they
285 reach immunocompetent sites or, it may be due to more complex mechanisms involving recognition of
286 foreign antigen and antigen presentation by the appropriate cells at the appropriate sites in the presence or
287 absence of antibody.

288 *[A summary of the results from clinical trials, including the posology investigated, should be included*
289 *here.]*

290 **5.2 Pharmacokinetic properties**

291 The bioavailability of human anti-D immunoglobulin for intravenous use is complete and immediate. IgG
292 is quickly distributed between plasma and extravascular fluid.

293 Human anti-D immunoglobulin has a half-life of about 3-4 weeks. This half-life may vary from patient to
294 patient.

295 IgG and IgG-complexes are broken down in cells of the reticuloendothelial system.

296 **5.3 Preclinical safety data**

297 *[Product specific]*

298 **6 PHARMACEUTICAL PARTICULARS**

299 **6.1 List of excipients**

300 *[Product specific. Where applicable, the amount of albumin added as a stabiliser should be stated (Ph.*
301 *Eur. labelling requirement).]*

302 **6.2 Incompatibilities**

303 In the absence of compatibility studies, this medicinal product must not be mixed with other medicinal
304 products.

305 *[Product specific]*

306 **6.3 Shelf-life**

307 *[Product specific]*

308 **6.4 Special precautions for storage**

309 *[Product specific]*

310 **6.5 Nature and contents of container**

311 *[Product specific]*

312 **6.6 Special precautions for disposal <and other handling>**

313 *[Product specific]*

314 The product should be brought to room or body temperature before use.

315 <Total reconstitution should be obtained within *[product specific time]*.>

316 The solution should be clear or slightly opalescent. Do not use solutions that are cloudy or have deposits.

317 <Reconstituted products should be inspected visually for particulate matter and discoloration prior to
318 administration.>

319 Any unused product or waste material should be disposed of in accordance with local requirements.

320 **7. MARKETING AUTHORISATION HOLDER**

321 *[Product specific]*

322 **8. MARKETING AUTHORISATION NUMBER(S)**

323 *[Product specific]*

324 **9. DATE OF FIRST AUTHORISATION/RENEWAL OF THE AUTHORISATION**

325 *[Product specific]*

326 **10. DATE OF REVISION OF THE TEXT**

327 *[Product specific]*